MERCRUISER [B00 5C GEN ¥ Gk 5028 1998) P DISTRIBUTOR AMND IGMITION COMPOMNEMTS b v
Serial Mbr Fange: OK.000227 AND UP )
Ref |Clazs|Part Description Qt Comment Footnote
% ¥ 3 2 8057534 2| CAP ASSEMBLY 1
- 22 20 3 27 BOSYE0|  GASKET-Distributor Cap 1 3
4 10 90926| SCREW [#10-32«.812) 4
T \\L\j 5 135244 1) WHEEL ASSEMELY-Rotor Sens|1
5 87 310194 3| SEMSOR ASSEMBLY 1
- 7 10 BEEBE| SCREw [#10-32 «1.00] 1
. 7 10 F2202| SCREW [#10-32 #1.250) 1
18 ; g8 43 818807 GEAR-Drive 1
‘ h g 17 47617 PIN-Faoll 1
10 23 90915| BUSHIMG 2
11 13 26996 LOCKWASHER [#10] 3
23 28 12 11 BE219| NUT [#10-32) 1
13 84 86322417 CABLE ASSEMBLY [Black)-Grou| 1
14 12 90931 | WASHER-Thrust 1
15 53 90316| RIMG-Retaining-Distributor Shaft |1
16 13 35045| LOCKWASHER [.375) 1
17 12 20553 |WASHER 1
-, 18 84 8477014 7| CABLE KIT-lgnition-Spark. Plugs & (|1
e e 19 33 813421 |5PARK PLUG ]
2 20 E4676| RETAIMER (2 WIRE) z
21 32783|RETAINER [3'WIRE] 2
a1 22 32784| RETAINER (4 'WIRE] 4
23 aF 921558| DECAL-Digtributar Cap-Firng Order |1
30 24 392 8055704 2| COIL KIT A gnition 1
1 25 E5370T 1| BRACKET-Cail Mount [On Electric| 1
1 26 10 41408 SCREw [#10-32 = 1.500] 1
27 12 30164 |WASHER 2
= 28 13 26996 | LOCKWwASHER [#10) 2
29 1 BE219|WUT [#10-32] 2
30 10 TEI26|SCREW [ 375-16 « 87H) 2
3 27 3448 3|GASKET 1 29
32 52185| CLAMP 1
33 13 26996 | LOCKWASHER [#10] 2
34 1 BE219|WUT [#10-32] 2
- 27 818188496 GASKET SET-Engine Owerhaul |1
_—




